= . Tubos de Acero de México, S.A.

Te n a r l s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Page/Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040721 1/6
Date / Dia: June 19, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12788 178750/02
IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas © Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-L245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominal:
10.750 X 0.365 INCH 040 _-§19.69 /2133 FT 167.060 FT 6874. 019 LB 40.52 LBIFT - .
273.1 X 9.3 MM 6.00:£6.50 MTS ' 50.920 MTS 3118.000 KG o 60.50 KG/M .

- o Specimen condition Spec:mendlmenszons Test Y.S. UT.S. Y.S/UT.S] Elongation / Alargamiento - |
Heat N° . | Sample N° | Condicién de la probeta Dimensiones de la probe cta temp | Eul 0.50 %. - Req. :
- Colada N” | MuestraN°| Ls Sc |} Type] Ori Size - . il Temp. |Min: 290 iMin: 415 Req. Max. Lo ~ Min: . ;
- Tipo Tamafo . ensayo JMax: -~ Max; - - B - -
mm : °C mpa mpa ] in %
61209 24187 B AM Ss L 37.95X 0946 : RT 327 497 ] 0,66 2 1 277
AM: As manufactured / Segun proceso de fabricacién Ls: Location of sample / Ubicacion de la muestra Ori: Orientation / Orientacion L ~ Sc: Specimen condition / Condicién de la probeta
B: Body / Cuerpo Max: Maximum4 Maximo Req. Max: Required maximum / Maxino requerido Ss: Strip specimen / Muestra rectangular
L: Longitudinal / Longitudinal = Mine Mlmmum/Mlnlmo ) Req Requ:releequendo . o U.T.S: Ultimate tensile strength /. Resistenci:
{Lo: initial length / Longitud inicial - obt Obtamedl Obtemdo G RT Room temperaturelTemperatura ambxente : . * Y.S: Yield strength / Fluer

Heatn® | Sample N°
Colada N? | Muestra N° Min s
61209 | - 00001 H a6
l 61209 l : 2i187 F

This cerhﬁcate isissued:by a computenzed system and itis vahd wnth electronic signature. On the onglnal cedificate the trade-mark green o
“Tenaris®is stamped In-case the owner of the ongmal oemﬁczte would release a copy of it; he: must atte: t nformrty to the ongmal one tal
upon fhimself ihe respon5|b|hty for any unlawful or. not allowed Use. Any alteration and/or fals;ﬁcauon \mll be bJected to the law.
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero: 1 Page

12040721

2/6

— (52) 229989 1100 tel
/ Pagina: (52) 229 989 1600 fax

Date / Dia: June 19, 2012

API SPEC 51.,0CTOBER 1, 2007

BIX42-L.245/L.290 PSL1

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order Item/ Orden Cliente - ltem: {Customer’'s'Reference / Ref. del-Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A 12788 178750/02
{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS JVARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: |Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominat:
10.750 X 0.365 INCH 040 119.68721.33 FT 167.060 FT 6874. O19LLB 40.52 LB/FT -
273.1 X 9.3 MM 50.920 MTS 311$ y ,KGN 60.50 KG/M -

Composition % / Composicién %

X100 X 1000 X 10000
C I wmn{ sif Cr| ViCufl A]lsn]Asf{No| T |Caj B N
H Max | 28 {1 120| - | 40 80 {400] - - - - - - - -
. Min - 29 | 10 - - - - - - - - - - - -
HeatN° | SampleN°|P Max | 28 { 120] - | 40 | 15 80 {400 - - - - - - -1 -
Colada N° | Muestra N° Min - 29 1 10 - - - - - -- -- - - - - - - .
61209 24188 P 17 68 28 8 | 22 60 4} 144 | 22 8 41 0 0 8 (¢} 62 0 |.3686 0

Col!1: SUMA Nb+V
{Col. 2: SUMA Mo+Cr+Ni+Cu+V

e P: Product / Producto

Required values |

Valores requeridos SiMaxi22.0 |
Heat Nt Sample N° { Specimen condition | Quad.| Scale
Colada N° Muesira N° Ls Sc |
61209 I 24187 B | AM
/61209 | jeaiss B AM =, i

' Avg Average / Promedio

“JAM: As manufactured /Segin proceso de fabncacnon

Ls: Location of sample / Ubicacion de fa muestra |-

‘This:certificateis lssued by a compmenzed system and itiswalid wrth electronic signature. On the ongma
“Tenaris'is stamped: ' In case the owner of the ongmal cemf cate would release a copy of it, he mustanes xts

the: trade—mark green co
n'mty to the ongmal one -taki
il be sub;ected to the law.

upon himself the. responsxbxllty for any. un(awful o, not allowed use. Any alteration andlor falsxf cation

color verde. En caso de que el poseedor: del cemﬁmdo

:falsxﬁcaaén estara:

ble por cualqu:er uso ilegal o indebido: Cualquxer altera
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

" (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA | Number/Namero: | Page/Pagina: | (52)229 989 1600 fax
- CERTIFICADO DE PRUEBAS EN FABRICA 1 12040721 3/6
Date / Dia: June 18, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
i N/A 12788 : 178750/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grade de acero: Ends / Extremos:
API SPEC SL,OCTOBER 1, 2007 B/X42-1245/L290 PSL1 NORMAL BEVEL
) BISELADO NORMAL
"[Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: 1Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominali:
10.750 X 0.365 INCH lo40 19.69/21.33FT 167.060 FT 6874.019LB 40.52 LBIFT
273.1 X 8.3 MM 6.00/ 6.50?MTS 50.920 MTS . 60.50 KG/M

']B: Body / Cuerpo

Var: Variation / Variacion

Maximum / Maximo

Standard / Norma:
Heat N° ] Sample N° Resuit
Colada N° | Muestra N° Resultado

61209 24187 Good / Bueno

Pressure / Presion

LeTimel Tempo

esuylts / Resultado

Unit/ Unidad: Value /Valor -

eoonds f Segundos

e 24300 -

Satisfactory / Satisfactorio:

ThlS cemﬁcate isissued by a computenzed system anditis va
‘Tenaris™is:stamped. in case the owner of the ongmal cemﬁa

iiad “con ﬁrma electrénica. .El certificado original posee impreso el logt

compt tanza :
tnzar la conformidad con el original haciend

lid with electronic signature. On the: ongmal cemﬁmte me trade—mark green‘c.olored certificado se emite mediante si

ate would refease a copy of it; he must atte!

“Jupon himselfthe responsmmty for any unlawful or. not: allowed use. Any alteration and/orfalsmwhon willbe stibjects

responsable por cualquier uso ilegal o indebido: Cuaqu.uer alteraqén y/o falsificacion estardisyj 3




= _ Tubos de Acero de México, S.A.
Te n a r I s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91697 MEXICO

_ (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Niimero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040721 4/6
‘ Date / Dia: June 19, 2012
Customer / Cliente: PESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A 12788 178750/02
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEANLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP| SPEC 5L,OCTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
) BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: ’ Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominai:
10.750 X 0.365 INCH 040 . 19.69/2133 FT 167.060 FT 6874.019LB 40.52 LBIFT
273.1 X 9.3 MM 6.00/ 6.50 MTS 50.920 MTS ' 3118.000 KG 60.50 KG/M N

Heat treatment / Tratamiento térmico: Pipe / Tubo- :
Quench media of heat treatment process / Medio:de enfriamento del tratamiento témmico: Water / Agua
Temperature Scale / Escala de Temperatura celc' -

Type
Tipo

asrolled

Supplementary lnfonnanon )
Informac:on Suplemen’(ana R

Manufac{ured by TenarisTamsa
Steel makmg process: G
" |Electric Arc Fumnace-Ladle Furnace—Contmuous Castmg‘Machme
Fully Killed Steel: . ‘ :
Material free from Mercury contamination

Not repaired by welding No rep, rado por soldadura

Non destriictive test. Satisfactory ‘JControl o destructivo. Satisfactorio
Inspection method. . Método de inspeccion

-= EML- FLVI: MPI: EMIL-FLVI - MPI -

AP SPEC 5L,0CTOBER 1, 2007 FE.. 20090101IASTM A1 06 11/
o AST™ A53,10/ASME SA106,2010 L
. |MATERIAL DE ACUERDO A NACE MR0175-2003

AP} SPEC 5t OCTOBER 1, 2007, FE 20090101IASTM A106 11
ASTM A53 10/ASME SA106,2010.: i -
I lMATERIAL ACCORDING TO NACE MR01 75-2003 ‘

Este cemﬁcadc se emite mediante sistema computanzado yes vahdado ‘con firma electronica. El certificado originaf posee impreso el lo
Tenal color verde. En caso de que el poseedor det oemﬁcado enh' jie una copia, deberd gararmzar la conformidad con ef original hacnend
onsable por cualquxer uso ilegal o mdebxdo Cualquseralterauén y/o falsificacion estars su;eta

Th-= mmﬁcate is |ssued bya computenzed system and rt is! vahd with electronic signature. On the onginal centificat the trade-mark green colored
' Tenaris"is stamped: In case the owner of the ongmal oertrﬁcate would release a copy of it. he must attes( "conformrty to the ongmal one 1al
upon himself the responsubxllty for any; unlawful or not aﬂowed use. Any alteration and/orfalslﬁmuon wm subjected zo the law. :
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. CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero:
CERTIFICADO DE PRUEBAS EN FABRICA 12040721

Page / Pagina:
5/6

Date / Dia: June 19, 2012

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order Item / Orden Cliente - ltem: Customer’s Reference / Ref, del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A 12788 178750/02

[Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: ' Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

AP1 SPEC 5L,0CTOBER 1, 2007 : BIX42-1245/L.290 PSL1 NORMAI. BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominal:

10.750 X 0.365 INCH .|040 19.69/21.33 FT 167.060 ET . 6874.019 LB 40.52 LBIFT N
273.1 X 9.3 MM N i o 6.00/6.50 MTS 50.920 MTS : 3118.000 KG 60.50 KG/M

Lamsa Ref: 255400

Heat N° Quantity Weight
Colada N° Cantidad Peso
(Pieces) (Tons)
s, 61209 [ - 118
Average length per pipe Nommal welght per plpe .
:Longitud promedio por tubo " Pesonominalportubo. 1 .
Sy (m)
120883 1w 6.365 P

Este/certificado se emite mediante sistema computanzad

“Tenatis’is stamped in case the owner ofthe: onginal cemﬁcate would release a copy of. it he must atte 5 ccnfonmty to the ongmal one rakmg
upon himself the responsibility for any ! unlawful ot not: allowed ‘use. Any alteration andlorfalsxf cation willbe subjected to the law.

r’his' certificate s is =sued bya computenzed system and itis: valld wnh electronic signature. On the ongma te the trade-mark green colored

nesponsable por cualquier uso ilegal o indebido: Cua!q

vahdado con firma electrénica. .El certificado original posee impreso ef logo
# |Tenaris color verde. En caso de que el poseedor-tjel Cerﬁﬂcadb ! ntmgue una copia, debera g
or alteraci 1 yloifalsificacion estard] sc.qeta

3 ar la conformidad con el original haciénd
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Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / Nimero: -~ (52) 229 989 1600 fax

12040721

Date / Dia: June 19, 2012

Page / Pagina:

6/6

Customer/ Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order Item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacién de Venta:

N/A 12788 178750/02
IManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 8 Pcs/Pz Nominal Weight / Peso Nominat:
10.750 X 0.365 INCH _ |o40 19.69/7/21.33 FT . 1_67._060 FT 6874.019LB 40.52 LBIFT
273.1 X 9.3 MM e 6.00/6.50 MTS “ '502920'I_V‘I_TS 3118.000 KG 60.50 KG/M e

purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin. ...

This is to certify that the product described here has been manufactured, sampled, tested, and inspected-in accordance with .- =

Por &l presente certificamos que el material aqui descrito ha sido fabricado, muestreado énéayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado -COMO una declaracion de ongen

INSPECTION COMPANY
‘COMPANRIA DE INSPECCION

NO APLICA
Employee Name: N/A

“CUSTOMER . THIRD PARTY _

QUALITY CERTIFICATION DEPT
DEPTO. DE CERTIFICACION DE CALIDAD

Teresa M. Castella Abraham

: uponh

This cemﬁcate isissued by a ocmputenzed syslem and itis vahd with electronic signature. .On :he original: oemﬁcate the frade-mark green colored::
"Tenaris’is szamped In case the owneroi the original oemﬁwte would release a copy of it; he must attest oonfonnny to the original onie taklng
imselt the responsnblmy for any unlawful ornot. allowed use. Any alteration andlor falsification will be ected:to the law.

Este certificado se emite mediante sistema computanzado y:es:
Tenans color verde. En caso de que el poseedor del: certifica
responisable por cualquxer uso ilegal o mdebldo Cualquxeralterauén

do con firma electrénica. . EI certificado original posee impreso el logo
€ una copia, debers.g ranﬁzar la conformidad con el original hacién:
fal




